

Kiwa GmbH
TBU
Gutenbergstraße 29
D-48268 Greven

Kiwa GmbH - TBU, Gutenbergstraße 29, D-48268 Greven

Dörken GmbH & Co. KG
Wettreterstraße 58
58313 Herdecke
LAND

T: +49 (0) 2571 9872 - 0
F: +49 (0) 2571 9872 - 99
E: infokiwagreven@kiwa.de


www.kiwa.de




Die Akkreditierung gilt für die in der Urkundenanlage
D-PL-11217-01-01 aufgeführten Prüfverfahren.

Project: -
Factory: -
Date of order: 01 June 2018
Test request: 1. Determination of the compressive creep properties DIN EN ISO 25619-1 (06.2009)
Material: Composite consisted of a PEHD dimpled sheet (black) and a PP nonwoven (black)
a) **DELTA-EQ DRAIN**
Number of samples: 1 piece (approx. 50 m²)
Sampling: by customer
Sample delivery date: 23 May 2018
Test duration: 01 June 2018 - 10 October 2018

Greven, 10 October 2018


i.V. Matthias Käsekamp, B. Eng.
(Deputy head of test laboratory)


i.A. Alexander Kriz, B. Sc.
(Staff of test laboratory)

Methods marked with an asterisk (*) are not accredited test methods.

Methods marked with two asterisks (**) were performed by accredited subcontractors.

^{a)} information by customer. ^{k)} amendment.

Test results apply exclusively to the specimen submitted. Without written permission of the testing laboratory it is not allowed to publish parts of the report.



Test Report No. 1.6 / 13525 / 0576.0.1-2018e

Summary of results

Date / Ref. : 10 October 2018 / br

Order by : Dörken GmbH & Co. KG, Wettrestraße 58, 58313 Herdecke, LAND

Material : Composite consisted of a PEHD dimpled sheet (black) and a PP nonwoven (black)
DELTA-EQ DRAIN

Test	Standard	Unit	Results
Compressive creep properties	DIN EN ISO 25619-1 06.2009		
Normal stress 70,0 kPa			
Shear stress -			
Specimen 1			
Thickness after 1 h stress		mm	8,70
Thickness after 1000 h stress		mm	8,47
Specimen 2			
Thickness after 1 h stress		mm	8,69
Thickness after 1000 h stress		mm	8,46



